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Cable Anchor Box

GENERAL NOTES

l. Breakaway stfeel posts are required with the

FED. ROAD STATE FED. AID FISCAL | SHEET TOTAL
DIsT. ND,' PROJ. NO. YEAR NO. | SHEETS | @&
HAWAIL | Haw. | BR-STP-3400(5)| 2012 | 25 | 108 |}

> /60 TEM OF WA
; ary. BILL OF MATERIALS
w/ | SB5EA |shoulder bolts, W-Beam Guardrail End Section| F1303 FLEAT Terminal. ' | NO.
1 NOSSA |structural nuts, W 2. All bolts, nuts, cable assemblies, cable ‘ F 3000 1 Impact Head
| [WO50A \washers / ef/%‘?%m Guardraj/ anchorfs and bearing plates shall be galvanized. F1303 7 W-Beam Guardrail End Section, 12 GA.
/]umpgcf OF need ?97‘867{ grﬁ?akav%y Line Posts|PB62] 3. g’e }5;0/ [ Tubes Zh?// not ﬁfj orr ;Jd@ mog & fha;) F1304 / W-Beam Guardrail Cenfer Section, 12 GA.
jea DOS ru above ground (measured along a ’ cord). GI203 7 W-Beam Guardrail, 12 GA.
F300015 W-Beain Centar - End payment for o Z_i/ grading maybs necessary fo meet fhis 5730 2| *Foundation Soil Tube, 6" x 8" x 72"
. Iféf'q"“ , serion Guardrail |G1203 installation (ea. 4. The soil fubles may be driven with an approved g;gg ; ?:Z/remgnggie Box
R Rail exit on 4 i f driving head. Soil fubes shall not be driven E770 7 BCT Cable Anchor Assembly
™ fraffic side — Iy s with the post in the tube. IT the tubes are F780 / Cronnd SHOT
3750 placed in drilled holes, the backfill material BEEDD 5 Sfesl Breakaway End Fost
S118/ghT Flare g?#?/fe [ggn?az‘/sfacz‘on/y compactedfo prevent PEED] 5 Steel Breakaway Line Pos?
5 When roc k’/'s encountered during excavation 5 | Recycled Plastic Blockout or Offset Block
TRAFFIC PLAN a 12" Dia. post hole, 20" deep may be used / Impact Head Ref/%gdﬂfggr - IHRM(R) or (L)
Standard W-Beam /wff/?ﬂger%eaiegy fﬁh%i”%é???ﬁ; o ar%/ahro/gafena/ B580122 | 25 | 5/8 " Dia. x 11/4 " Splice Bolt, Post #2
D 63 (@63 Q63 @ 63 (6 63 (6 63 @) 6-3 Guardrail Installation  approx. 2 1/2" deep to provide drainage. The | 8580754 | 2 | 9/8 " Dia. X 1 172 ” Hex Bolf
soil tubes will be field cut to length, placed in 5341004 ¢ | 374" Dia. x I0° Hex Boir
the hole and backfilled with adequately B581002 5 5/8 ’ D/'a. x 10" HG.R. Bolt (Post 3 thru 7)
compacted material excavated from the hole. NO50 32 | 5/8 " Dia. HG.R. NUT
Ground Line 6. The breakaway cable assembly must be taut. (Splice 24, Soil Tubes 2, Post 2 ihru 7, 6)
A / A locking device, (vice grips or channel lock NO30 2 374 " Dia. Hex Nut
| | =5 % . pliers) should be used to prevent the cable W050 6 H.G.R. Washer
; == = — %Eﬁ T = from twisting when tightening nufs. w030 4 3/4 " Id Washer
///// ' i / 7. (R) or (L) indicates right or left Impact Head N100 2 | I" Anchor Cable Hex Nut
- Reflector Marker (IHRM). Providing and installing | WI00 ¢ | I" Anchor Cable Washer
‘ of IHRM shall be considered incidental to end BI40404 2 | 174" x 4" Hex Bolf
Il I | | i freatment. NO4 2 1/4 " Hex Nuf
5 (8) Splice Bolts 8. The stripes for IHRM shall slope downward at WOor4 4 /4 " Washer
. . Cable il rof attached ggg ﬂﬁf» N/\é%s 8280122 an angle of 458 towards the side of the end SB58A 8 | Cable Anchor Box Shoulder Bolt
—=A  gpchor st #3 treatment that traffic is to pass. NO557 8 [ 1/2 7 A325 Structural Nuf
Assembly a0 D 4 WO50A 16 11716 7 0D x 9/16 ” Id A325 Str. Washer
—Ground Line 12760 FLEVATION Bolt B;gbjw o Foundation Tube Options For Posts 1 & 2
d (2) Washers|Woi4 *6'-0" Solld Foundation Tubes
and (27 Washers = x5-0" Foundation Tubes S735 W./Soil
%»@_ Plates SP600 .
Impact *x4"-6" Foundation Tubes E735 W/Soil
Head - Plates SP600
F 3000 ©
5/8" Dia. x 1 1/4"[B580122 IMPACT f7EALD CONVECT VG DF TAL/ =
Hex Nut|NIOO |— Breakaway End Post  cio. w/H.G.R. Nut|NOSO v Ve icEzED A
BCT Cable £nd P2 OSfy %/;i%d/vgfr%‘/y Recycled Plastic Blockout rellow retiector o >
Anchon AS«S;/ SEZW; PB6201—= F760 or Offsst Elock-— o [HRM(R)
roung SIiru Ledl” Ground Line _/ -oeam . ,
Bearin 780 TN 1] s SGAU%C (a]’/’ a;(/ / 10" [BEBT03 [ M /D AC T H E A D R E F L E C TO R THIS WORK WAS PREPARED BY ME
Plate \-3/4" Dia. x 10" 3/4" Dia. x 10 Steel Breakaway w/HG.R. Nut[N050] MARKER INSERT DETAIL 2T s |
£E750 Hex Head Bolt! B341004 K Hex Head Bolt| B341004 End FPost and ,(75 L;Vasher WO50 ' ' ' “WLSON OKAMOTO CORPORATION LIC. EXP. DATE ||
and 3/4" Nut[NO30 and 3/4" NutNO30 PB620 under Nut only Y
. ” w./(2) Washers|W030 w/(2) Washers| W030 DEPARTMENT OF TRANSPORTATION
Z/B HD/a& /\237/7(.//2 HIGHWAYS DIVISION
I Hex Head Bo o, "
| (5580754 Soil Tube f{é i H%/g‘e /‘é 07/// Z FLEAT-350 FIARED ENERGY ABSORBING
| and 5/8" Nut | - S730 B580754 TERMINALS DETAILS AND NOTES
NO5O é‘“‘“SO// TUD(‘;‘ and 5/8// NU7L
S730 050 WAIEHU BEACH ROAD
REHABILITATION OF JAO STREAM BRIDGE | |
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